
 

I 

  
 

 

The Use of Exergy Analysis to Benchmark the Resource Efficiency of 

Municipal Waste Water Treatment Plants in Ireland 

 

By 

 

Matthew Horrigan B.Eng. 

 

 

A Thesis Submitted in Fulfilment of the Requirements for the Degree of 

Masters of Engineering  

 

 

Supervisors 

Dr. Lorna Fitzsimons & Dr. Brian Corcoran  

 

 

School of Mechanical and Manufacturing Engineering  

Dublin City University 

January 2016 

 

  



 

II 

DECLARATION 

 

I hereby certify that this material, which I now submit for assessment on the 

programme of study leading to the award of Masters of Engineering is entirely my 

own work, that I have exercised reasonable care to ensure that the work is original, 
[...]
applicable to WWTPs; allied to this, a method to achieve sustained savings such as energy 

management systems is also reviewed. The fundamentals of exergy analysis are reviewed 



 

3 

along with its application to benchmarking the resource efficiency of WWTPs. The review of 

exergy analysis discusses the pertinent issues relevant to this research such as:   

 How is exergy analysis used to benchmark the resource efficiency of WWTPs? 

 What is the most suitable organic measurement parameter to calculate the 

chemical exergy of organic matter in waste water? 

Chapter 3 details the chemical exergy calculation methodology associated with the exergy 

analysis of WWTPs and provides guidance on how to calculate the chemical exergy of 

process inputs and outputs from WWTP plant processes. In addition, a number of practical 

examples are presented. 

 

The results of the exergy analyses of the respective WWTPs are presented in Chapter 4. The 

site layouts and site descriptions are characterised for each plant. The process inputs and 

outputs for each WWTP process are detailed for each plant, with associated exergy value 

detailed. The exergy destruction for each process is then calculated. 

 

Chapter 5 provides detailed discussion of the results from the exergy analyses of the WWTPs 

in Chapter 4. Finally the conclusions of the research and recommendations for future work 

that could be undertaken are presented in Chapter 6.  

 

  



 

4 

2 Literature Review  
 

The objective of this chapter is to discuss the relevant research in relation to exergy analysis 

of waste water treatment plants. Due to the cross-discipline nature of this research project, 

research findings from other academic fields are reviewed and incorporated in this literature 

review.  

2.1 Overview of Waste Water Treatment Processes and Relevant Parameters   

 

A brief overview of the processes involved in the treatment of waste water is now provided 

and the relevant organic matter parameters in relation to waste water quality are also 

reviewed. 

2.1.1 Organic matter in waste water 

Domestic waste water can contain both solid and dissolved pollutants with organic 

compounds in waste water generally composed of a combination of carbon, hydrogen, and 

oxygen. As all waste water is eventually discharged back into the aquatic environment, 

untreated waste water can have a significant negative effect on the water environment. Proper 

treatment of waste water reduces the risk of waterborne diseases, eutrophication etc. and 

therefore significantly reduces any threat to public health.  

 

Typical waste water constituents are sugars, carbohydrates, fats, soluble proteins, and urea. 

Various techniques have been established to determine the organic content of waste water. 

Gross quantities of organic matter in waste water can be measured by laboratory analysis 

such as Chemical Oxygen Demand (COD), Biological Oxygen Demand (BOD), Theoretical 

Oxygen Demand (THOD), Total Organic Carbon (TOC) and Total Oxygen Demand (TOD). 

These measurement parameters are defined below; as they are of paramount importance when 

assessing the organic chemical matter present in waste water.  



 

5 

2.1.2 Organic matter parameters 

Biological oxygen demand. BOD is the quantity of dissolved oxygen consumed by aerobic 

biological organisms in the oxidation of organic matter present in waste water.  

Chemical oxygen demand. COD is the quantity of oxygen required to chemically oxidise all 

organic and inorganic compounds in waste water.  The COD value is usually larger than 

BOD, as some organic substances are oxidised more easily chemically than biologically.   

Theoretical oxygen demand. THOD represents the quantity of oxygen required to oxidise a 

compound to its final oxidation products.  

Total organic carbon. TOC represents the quantity of organic carbon contained within an 

aqueous sample. It can be used to measure the pollution characteristics within waste water.  

Total oxygen demand. TOD is a measure of all matter oxidised in a sample of waste water, 

determined by measurement of the depletion of oxygen after chamber combustion. 

 

2.2 Wastewater treatment plant discharge regulation 

 

The Urban Waste Water Treatment Directive (UWWTD) has set out acceptable measures of 

water quality for WWTPs. Table 1 and Table 2 detail the UWWTD discharge limits for urban 

areas with populations greater than 2,000 PE. Municipal WWTP influent flow rates are 

determined by PE; PE can be defined as, one person within the WWTP collection area is 

expected to produce 200 litres of sewage flow per day containing 60 grams of BOD. 

 

 

 

 

 

http://en.wikipedia.org/wiki/Oxygenation_(environmental)
http://en.wikipedia.org/wiki/Oxygenation_(environmental)
http://en.wikipedia.org/wiki/Oxygenation_(environmental)


 

6 

Table 1: Regulations concerning discharges from urban wastewater treatment plants 

and subject to the measures of the Directive from 21 May 1991a (Urban Waste Water 

Treatment Directive 91/271/EEC) 

Parameters Discharge Concentration Minimum Percentage Reduction2 

5-Day biochemical oxygen demand 
(BOD5 at 20°C) without nitrification1 

25 mg/l O2 70 - 90 % 

COD 125 mg/l O2 
75% 

TSS 

35 mg/l 3 

 
• 35 mg/l in high mountain regions for 

agglomerations with more than 10,000 PE 

• 60 mg/l in high mountain regions for 
agglomerations whose size falls between 

2,000 and 10,000 PE 

90 % 3 

 

• 90% in high mountain regions for 

agglomerations of more than 10,000 PE 

•70% in high mountain regions for 
agglomerations whose size falls 

between 2,000 and 10,000 PE 

1. This parameter can be replaced with another parameter: Total Organic Carbon (TOC) or Total Oxygen Demand (TOD) if a  

relationship can be established with BOD5 and the substitute parameter   

2. Reduction relative to influent values.     
3. Requirement Optional 

    

 

 

Table 2: Requirements for discharges from urban wastewater treatment plants to 

sensitive areas (Urban Wastewater Treatment Directive 91/271/EEC) 

Parameters Discharge Concentration Minimum Percentage Reduction1 

TP 
2 mg/l   (10,000 - 100,000 P.E.) 

80% 

1 mg/l   > (100,000 P.E.) 

TN 
15 mg/l (10,000 - 100,000 P.E.) 

70 - 80% 

10 mg/l  >  (100,000 P.E.) 

1. Reduction relative to influent values.     

 

The UWWTD requires secondary treatment of all discharges from agglomerations > 2,000 

PE [6]; consequently €4.6 billion in Irish Exchequer resources have been spent on both the 

waste water sector to ensure compliance with the UWWTD and also to deliver quality 

drinking water to the Irish public [7].
 
 As a result, secondary treatment for agglomerations > 

2,000 PE now stands at 92%, compared to 25% in 2000 [7].
 
 However, according to a recent 

Environmental Protection Agency (EPA) report [8, 9], only 69% of Irish WWTPs with 

secondary treatment are meeting the minimum effluent quality standards (i.e. BOD, COD) set 



 

7 

out under UWWTD. Additionally, 44 (26%) of the 170 large urban did not comply with the 

European Union quality standards for such areas.  

 

The treatment of waste water generally can be divided into mechanical, biological and sludge 

treatment, with the selection of a waste water treatment process or sequence of processes  

dependent on a number of factors summarized below [10]:  

 Characteristics of influent waste water (BOD, COD, pH etc.) 

 Effluent quality required 

 Cost and availability of land 

 Consideration of possible future upgrading of waste water quality standards. 

2.3 Mechanical treatment 

 

Large suspended solids such as pieces of plastic, wood, toilet paper residue and fabric are 

removed through the use of screens. The sewage then flows into a grit chamber, where 

minerals such as gravel and sand are separated by sedimentation. The sewage then passes into 

large sedimentation tanks where the majority of the solids, known as primary sludge, settle to 

the bottom in a process known as primary clarification.  

2.3.1 Biological treatment 

 

Biological treatment is achieved by microorganisms consuming organic matter; it involves 

the manipulation of oxygen conditions to grow specific types of bacteria to consume organic 

matter. There are three different methods of biological treatment, detailed as follows: 

 Aerobic Treatment – Dissolved oxygen is present in this process with aerobic bacteria 

utilising oxygen in the tank provided by aerators. The main products of this process 

are biomass, carbon dioxide and water. 



 

8 

 

 Anaerobic Treatment – Dissolved oxygen is not available, but anaerobic bacteria can 

utilize the oxygen bound in sulphate to breath. The main products of this process are 

hydrogen sulphide, carbon dioxide and water. 

 

 Anoxic Treatment – Dissolved oxygen is not available, but anoxic bacteria can utilize 

the oxygen bound in nitrate to breath. The main product of this process is nitrogen 

gas. 

WWTP managers can utilise any number of the processes detailed above when designing 

their biological treatment systems. Clearwater WWTP in Florida for example operates a 5 – 

stage Bardenpho process consisting of anaerobic zone followed by two anoxic and anaerobic 

zones [11]. The second anoxic zone provides an opportunity to denitrify the nitrates created 

in the aeration zone, allowing lower total nitrogen effluent concentrations. 

2.3.2 Activated Sludge Process 

 

The activated sludge process is a biological treatment process where air is introduced to 

waste water to produce a biological floc. The floc then settles to the bottom of the aeration 

basin enabling it to be removed from the process and thus reducing the organic content of the 

waste water. This clarified effluent is categorised into two categories: 

 Return activated sludge 

 Waste activated sludge. 

Return activated sludge is re - introduced to the beginning of the process through a sludge 

recycling system as they are very efficient at digesting organic matter in the aeration basin. 

Excess solids and organisms removed from the process are referred to as waste activated 

sludge.  



 

9 

2.3.3 Sludge treatment 

 

Following biological treatment, the waste water flows to secondary settlement tanks where 

the majority of biological solids are deposited as sludge while the clarified effluent passes to 

the outfall pipe for discharge. If aerobic treatment of organic matter is being utilised in the 

plant, a portion of the sludge is returned to the inlet of the aeration tanks to reseed the new 

waste water entering the tank. Typically, sludge is thickened to reduce its volume and 

transported off-site for disposal. Alternative methods such as incineration, anaerobic 

digestion and land application can also be utilised.   

2.4 Irish waste water treatment sector 

 

Municipal waste water treatment in Ireland is provided by small treatment plants distributed 

throughout the country. Approximately 66% of municipal WWTPs in Ireland have a PE of 

less than 2,000, while only 12% (65) of Irish WWTPs have a PE of greater than 10,000 [12]. 

Irish Water has recently been established to amalgamate the water and waste water services 

of the 34 Local Authorities under one national service provider. Prior to January 2014, waste 

water services within Ireland had been provided by these 34 Local Authorities. This led to a 

large degree of division in the provision of services, with this division hindering the 

standardisation of procedures and technology [13]. The recent economic crisis has led to 

increased pressures on local authorities to deliver services, for example local authorities such 

as Limerick County Council saw a 3% decrease in overall budget expenditure while 

expenditure for the operation and maintenance of WWTPs in Limerick increased by 3% 

between 2012 -2013 [14].  

 

The majority of energy consumption in municipal WWTPs is associated with the secondary 

treatment process [15] (Figure 1), with approximately 90% of WWTP utilising the activated 

sludge treatment process in Ireland [16]. According to the United States (US) Environmental 



 

10 

Protection Agency (EPA), aeration and waste water pumping typically consume 68% of 

electrical energy usage within the activated sludge process (Figure 1). This would suggest 

that WWTP plant managers should therefore focus on efficient operation of their aeration and 

waste water pumping systems by using a combination of more energy efficient retrofits, 

effective process control, pro-active equipment maintenance and good operational practice.  

 
Figure 1: Electricity requirements for Activated Sludge Waste Water Treatment [15] 

 

2.5 Good practice guide for WWTP equipment 

2.5.1 Aerators  

 

Waste water aeration accounts for up to 54% of electrical energy usage within the activated 

sludge process [15]; therefore WWTP plant managers should spend a significant amount of 

time monitoring, characterising and optimising their aeration system as significant energy 

savings opportunities exist. Within the activated sludge treatment process, micro -organisms 

degrade organic matter converting it into carbon dioxide, water and biomass. As these micro-

organisms require oxygen to survive, air is introduced to the system through a number of 



 

11 

methods. Mechanical aerators introduce air to the system by agitating the waste water surface 

with either blades or propellers. Alternatively, waste water can be aerated by bubbling air or 

high purity oxygen through it from below. Cantwell et al. [17] estimated that aeration energy 

consumption can be reduced by up to 40% by retrofitting mechanical and coarse bubble 

aeration systems with fine bubble diffused aeration systems. Fine bubble diffused aeration 

systems support higher oxygen transfer rates due to in an increase in bubble surface area per 

unit volume of fine bubbles over coarse bubbles [18].However, fine bubble diffused aeration 

systems require more routine cleaning and are more prone to plugging leading to an increase 

in maintenance costs.  Killarney WWTP replaced mechanical rotor aerators with fine bubble 

diffused aeration systems reducing the power demand in the aeration ditch from 45 kW to 

less than 15 kW, as reported in a study of both Killarney and Dingle WWTPs [19]. The 

installed fine bubble diffused aerators have a payback period of two years with respect to the 

initial capital investment. In order for the aeration system to address real time operating 

conditions within the plant, aeration control strategies should be implemented.  However, 

biological treatment of waste water is not a simple process; appropriate aeration control is a 

balance between energy efficiency and effective waste water treatment. 

 

2.5.2 Control Systems 

 

The most frequently used control variable in the WWTP industry is Dissolved Oxygen (DO) 

[20, 21]. Through the use of automatic control systems, DO levels can be adjusted to real-

time process requirements, thus reducing aeration blower energy consumption requirements 

[22]. DO control systems build flexibility into a WWTP’s aeration system, by adjusting the 

oxygen requirements to the real time variable conditions within its aeration basin [23]. One of 

the most common DO control systems is the cascade feedback control system, illustrated in 

Figure 2 below [24].  



 

12 

 

 
 

Figure 2: DO cascade feedback control diagram [24] 

 

To achieve specific DO set points the airflow in the tank is constantly manipulated; this is 

achieved through the use of a Proportional, Integral and Derivative (PID) controller 

[24].Olsson [25] noted that the use of PIDs is only one approach to achieve specific DO set 

point control, other methods such as genetic algorithm and fuzzy logic control can be used, 

but not much evidence exists to suggest they are more effective than PIDs. The US EPA 

undertook a series of control tests demonstrating energy savings of approximately 40% can 